— CATAS S.p.A.
via Antica, 24/3
33048 San Giovanni al Natisone (UD)
+39 0432 747211 - lab@catas.com

Testing Certification Research www.catas.com
Date received: 10/11/20 PEDRALI S.P.A.
£i . STRADA PROVINCIALE 122
Date of issue: 30/11/20 24050 MORNICO AL SERIO (BG)
ITALIA

Report consists of 4 test reports.

Defects before testing: None

Sample name: Sedia BLUME

SAMPLE N° 300229

Overall dimensions: 530 x 520 x 815 (h) mm

List of test reports:

1. Seat and back static load test EN 1728:2012+AC:2013
2. Vertical load on back rest EN 1728:2012+AC:2013

3. Seat and back fatigue test EN 1728:2012+AC:2013

4. Stability - EN 1022:2005

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the European Directives which regulate the electronic
signature systems.

aging Director
|Andrea Giavon

The sample name and, when relevant, it

escriptlerT, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the
sample submitted for the test and no ot

rs. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless
otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison
between results and reference values, Where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the
customer; in this case the test results are referred to the sample as received.
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—— CATAS S.p.A.
via Antica, 24/3
33048 San Giovanni al Natisone (UD)
+39 0432 747211 - lab@catas.com
Testing Certification Research www.catas.com

SAMPLE N° 300229

Date of issue: 30/11/20
Sample weight: Not determined
Sample name: Sedia BLUME

Side view Rear view

Bottom view

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the
sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless
otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison
between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the
customer; in this case the test results are referred to the sample as received.
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—— CATAS S.p.A. Testing site:

As via Antica, 24/3 via Braille, 5

33048 San Giovanni al Natisone (UD) 20851 Lissone (MB)
Testing Certification Research

ACCREDIA ’\
L'ENTE ITALIANO DI ACCREDITAMENTO
+39 0432 747211 - lab@catas.com tel. +39 039 464567

: - LAB N° 0027 L
www.catas.com lissone@catas.com Membro degli MRA EA, IAF e ILAC

TEST REPORT N
PEDRALI S.P.A.
300229/ 1 STRADA PROVINCIALE 122
Revision: 0 24050 MORNICO AL SERIO (BG)
) ITALIA
Date received: 10/11/20
Date of test: 17/11/20
Date of issue: 30/11/20
Sample name: Sedia BLUME

Seat and back static load test EN 1728:2012+AC:2013

Test performed according to EN 16139:2013+AC:2013

Seat and back static load test, clause 6.4, EN 1728:2012+AC:2013

Test results:

Seat load Back force Number
N N of cycles Remarks
2.000 700 10 No defects
Seat front edge static load, clause 6.5, EN 1728:2012+AC:2013
Seat load Number
N of cycles Remarks
1.600 10 No defects
Note:

The test results comply with the requirements in clause 5 of EN 16139:2013+AC:2013, level2.

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the Eurppean Directives which regulate the electronic
signature systems.

ang glng Director
Gi

The sample name and, when relev
sample submitted for the test and
otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison
between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the
customer; in this case the test results are referred to the sample as received.
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—— CATAS S.p.A. Testing site:

A5 via Antica, 24/3 via Braille, 5

33048 San Giovanni al Natisone (UD) 20851 Lissone (MB)
Testing Certification Research

ACCREDIA ¥
L'ENTE ITALIANO DI ACCREDITAMENTO -
+39 0432 747211 - lab@catas.com tel. +39 039 464567

: - LAB N° 0027 L
www.catas.com lissone@catas.com Membro degli MRA EA, IAF e ILAC

TEST REPORT N
PEDRALI S.P.A.
300229 /2 STRADA PROVINCIALE 122
Revision: 0 24050 MORNICO AL SERIO (BG)
) ITALIA
Date received: 10/11/20
Date of test: 17/11/20
Date of issue: 30/11/20
Sample name: Sedia BLUME

Vertical load on back rest EN 1728:2012+AC:2013

Test performed according to EN 16139:2013+AC:2013

Vertical static load on back rest clause 6.6, EN 1728:2012+AC:2013

Test results:

Seat Downwards

Number of
IoNad fo'r\lce applications Remarks
1.800 900 10 No defects

Note:
The test results comply with the requirements in clause 5 of EN 16139:2013+AC:2013, level2.

This document is validated by digital signature and time stamping in accordance
with the lItalian laws and the European Directives which regulate the electronic
signature systems.

lanaging Director
javon

The sample name and, when relevart, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the
sample submitted for the test and hq others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless
otherwise required by standards awd technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison
between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the

customer; in this case the test results are referred to the sample as received.
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via Antica, 24/3 via Braille, 5 ACC RE D IA ' R
33048 San Giovanni al Natisone (UD) 20851 Lissone (MB) L'ENTE ITALIANO Di ACCREDITAMENTO

+39 0432 747211 - lab@catas.com tel. +39 039 464567
Testing Certification Research www.catas.com lissone@catas.com Vembro 5:; R
\9)
TEST REPORT et
PEDRALI S.P.A.

300229 /3 STRADA PROVINCIALE 122

Revision: 0 24050 MORNICO AL SERIO (BG)
evision: ITALIA

Date received: 10/11/20
Date of test: 17/11/20
Date of issue: 30/11/20
Sample name: Sedia BLUME

Seat and back fatigue test EN 1728:2012+AC:2013

Test performed according to EN 16139:2013+AC:2013

Seat and back fatigue test, clause 6.17, EN 1728:2012+AC:2013

Test results:

Seat force | Back force Number

N N of cycles Remarks

1.000 300 200.000 No defects

Note:
The test results comply with the requirements in clause 5 of EN 16139:2013+AC:2013, level 2.

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the Eurbpgan Directives which regulate the electronic
signature systems.

1 I
Ir. Andrea Giavon

The sample name and, when relevafit, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the
sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless
otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison
between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the
customer; in this case the test results are referred to the sample as received.

pag. 11
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+39 0432 747211 - lab@catas.com tel. +39 039 464567
Testing Certification Research www.catas.com lissone@catas.com Vembro (‘j-g; R
\9)
TEST REPORT et
PEDRALI S.P.A.

300229 /4 STRADA PROVINCIALE 122

Revision: 0 24050 MORNICO AL SERIO (BG)
evision: ITALIA

Date received: 10/11/20
Date of test: 30/11/20
Date of issue: 30/11/20
Sample name: Sedia BLUME

Stability - EN 1022:2005

Type of chair: fixed geometry
Minimum horizontal force for rearwards overturning of fixed back chair: 165 N

Forwards overturning
Horizontal force : 20 N does not overturn

Rearwards overturning
Fixed back chair
Horizontal force : 165 N does not overturn

Tilting chair in the rearmost position
Loading discs on the seat : 1

Sideways overturning for chairs with arms
Horizontal force : 1

Sideways overturning for chairs without arms
Horizontal force : 20 N does not overturn

Forwards overturning for chairs with footrest
Horizontal force : 1

The test result complies with the requirements of EN 1022:2005.

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the Euyopean Directives which regulate the electronic
signature systems.

The sample name and, when releyaht, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the
sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless
otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison
between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the
customer; in this case the test results are referred to the sample as received.
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